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e 1% T du ki NEB-BAT-0008 3.7V 3200mAh 11.84Wh
Hdb % AR Chinese
Name of Sample % 5 RECHARCEABLE LI-TON BATTERY NEB-BAT-0008 3.7V 3200mAh 11.84Wh
English
kT 1123070123
Sample No.
EXX N0 WINTH R 5 S R HT REYR T R A &
Consignor SHENZHEN ORIENTAL WILLING NEW ENERGY CO., LTD
A EEL I 7 77 A5 BT B PRA 71
Manufacturer SHENZHEN ORIENTAL WILLING NEW ENERGY Co., LTD
=2 WA E GRIGAFRAETF D
£ Ly ‘ Ly
A7 ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 UN Manual of Tests and (riteria
Test method ST/SG/AC. 10/11/Rev. 7&Amend. 1 Section 38.3
KAk B I8 GRB AR HET-HT)
ST/SG/AC. 10/11/Rev. TAmend. 1 38.3 UN Manual of Tests and Criteria
Criterion ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
£ e o~
A’H' i R DAY BRI
ppearance Orange Cylinder plastics film shell
3 G A b
HRiZ B 9023-07—06 Halei B M 2023-07-12 ~ 2023-08-09
Accepted Date Test Date
o5 B %E*ﬁ?ﬂ:ﬂ*@]ﬂﬁﬁ:ﬁﬁb;?FPEE;5’1\%5@%:?‘2%{5:ﬁ?EEE:?E%UMFE
= Altitude simulation, Thermal test,Vibration, Shock, External short
Test ltems circuit, Impact, Overcharge, Forced discharge
{"";: ! H‘.L‘T:‘“"m
A, HRERESBEE GARMPRAET Y ST/S6/AC. L) 11 MRy T8 Mord. W38. Sk7HEE
k. F;.- { iy
¥4 |The sample has passed the test items of UN Manual bf Fedts arfl Critérie. |
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3 | T ¢ ﬂ
Conclusion ' pron
\ /
e B (Dateds 11202350811 j,-f’-’
s A] 75 B3, B B % P JRechargeable Single Cell Battery. / N P
&ZiE Ll
Comment
EFIA Skt / R 5 2 AT
Consignor 518100
Address Post Code
wh k48 FH O ggd bl (B
Approver: Checker: Compiler:
R4

Title:

A 4k, 22 3R ZR 2B (Head of Electrochemical Testing Department)
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- N, > > L s, =4
BE R R B AR RREERIATERRT paueg | AFew | &2
Name of Test Standard requirement or The )
No. tems Clause Number of Standard Test Result | Conclusion | Remark
BEAE R ARAET
- S J SG/AC. . .1 38.3 i 3
. &E’Iﬁﬂ g‘g?‘ ?T/ G/AC. 10/11/Rev. 7&Amend. 1 38. 3 ik Sﬁ]ﬁ}fi 1 - A*ﬁ
Altitude , , ferd ee Appendix H /
UN Manual of Tests and Criteria Passed
simulation ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
Test T.1
A (R RERET
R MFY ST/SC/AC. 10/11/Rev. 7T8Amend. | 38.3 & | JLHTE 2
2 - BT.2 See Appendix 2 ¥ /
Thermal test UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. T&Amend. | Section 38.3 '
Test T.2
A B R AERAET
R MY ST/SG/AC. 10/11/Rev. T8Amend. 1 38.3 ¥ | JL% 3
3 : ; wWr. 3 See Appendix 3 e /
Vibration UN Manual of Tests and Criteria Passed i
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3 =
Test T.3
A 4R Rkl F
i W ST/S6/AC, 1011/ kev. ToAmend. 1 98,3 3% | JREIE 4
4 Shock T 4 . . . A See Appendix 4 & /
{N Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
Test T.1
BA (RN kT
= W3 STAS6/AC. 10/11/Rov. Tehmend. 1 38.3 & | BHIE 5
5 i WT.5 See Appendix 5 ak /
External short UN Manual of Tests and Criteria Passed
circuit ST/SG/AC. 10/11/Rev. TéAmend. 1 Section 38.3
Test T.5
BeaE RIS TERAET
b ) #FY ST/SG/AC.10/11/Rev. T&Amend. 1 38.3 | WH3k& 6
6 T, 6 See Appendix 6 L
Tmpact v ) . e ee Appendix i /
p UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
Test T.6
BeaE GRIEFFRAET
W M) ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 ¥ | BLEFR 7
7 0 h BT 7 See Appendix 7 Ei% /
vercharge UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
Test T.7
B GRIFERAET
Y ST/SG/AC. 10/11/Rev. T8Amend. 1 38.3 3 | LK 8
8 gﬁ%ﬂm% WT.8 é‘;gﬂipendix 8 a1 /
Forced discharge |uy Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
Test T.8
BRI A FRELAL :21°C25°C SR BRI /%
Test Environment Ambient temperature:21°C—25°C;Ambient humidity:/%
Condition
T EL )
. Test ltem
FORBHAL —
Subcontracted Test raxnr | AH#K / R /
Condition Subcontracted | Name Post Code
Laboratory Bk / 9,3% /
Address Tel
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A% 1 RMAR 2 A | FEE
No. Name of Test Items | Altitude simulation
B #&%?& XIEHT Before REJE After FERE Py 1 #4b
%5 Sample Status RE FH#E RE FF# 4, JE | Mass Loss | Residual NE
Sample Mass ocv Mass oCcVv OCV  |Other
No. /g N /s N 1% % Event
001 | jpiuER% | 54.6160 | 4.17 | 54.6135 | 417 0.00 | 100.00 | O
002 | e | 543134 | 414 | 543106 | 414 0.01 | 100.00 | ©
003 | iiiEERR | 547399 | 417 [ 547373 | 417 0.00 | 100.00 | ©
004 | oCEERE | 547432 | 4.16 | 54.7396 | 4.16 0.01 | 100.00 | ©
005 | jplCEER® | 54.8050 | 415 | 54.8019 | 417 0.0l | 100.00 | ©
006 | L CIEERR | 54,9004 | 4.13 | 54.8976 | 4.13 0.01 | 100.00 | ©
007 | plClkERE | 547768 | 413 | 547731 | 4.13 0. 01 100.00 | ©
008 | ,oimERE | 54.8012 | 4.13 | 54.7980 | 4.13 0.01 | 100.00 | ©
009 | L liCERRE | 55.0407 | 412 | 55.0371 | 412 0.01 | 100.00 | ©
010 | 20CkERE | 547822 | 413 | 54.7791 | 413 0.01 | 100.00 | ©
JT% ﬁThis spalccefti nbt]e;nLkiona] ly

& L-wiR V-RA DR R-#5 2 PRk 0-RMiFk. LA LK. Tk . RAK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 ) BREE &4 | B
No. Name of Test Items Thermal test
e | HERE [l Bl KBE A | rgink| A4 i
%5 Sample Status FE | FRLE RE FF35%, /E | Mass Loss| Residual |3 -3
Sample Mass oCcVv Mass ocv oCcV |Other
No. 4 N /g N /% % Event
001 | CCEA%E | 546135 | 417 | 54.6068 | 4.10 0.00 | 9832 | o
002 | o OCEEEE | 543106 | 414 | 54.3035 | 4.10 0.00 | 99.03 | o
003 | o EERE | 547373 | 417 | 547313 | 409 0. 01 98.08 | ©
004 | o OEERE | 547396 | 4.16 | 547315 | 4.10 0.01 | 9856 | ©
005 | iOCERRE | 548019 | 417 | 547952 | 410 0.01 | 9832 | ©
006 | loCRERS | 54,8976 | 4.13 | 548919 | 4.12 0. 01 99.76 | ©
007 | plOEERY | 547731 | 413 | 54.7632) 4.12 0.02 | 99.76 | o©
008 | pZOCRERE | 547980 | 4.13 | 547918 412 0.00 | 99.76 | o
009 | o l0CEERE | 55,0371 | 412 | 55.0306 | 4.11 0.0 | 99.76 | o©
010 | pZ00kARE | 547791 | 413 | 547730 | 411 0.01 | 99.52 | ©
y\kl‘é EThi s Spﬂ]cee“inbtle;ntkionally

i LB V-BA DA R-#£Z F-RK 0-RHA. LBA. RMBK. LRE. LAAKX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% ; BAFTE LA | R
No. Name of Test ltems | Vibration
KA K 2 i
Ba B kA XIER] Before R JE After FERA| MAGE| K
%5 Sample Status RE Fead k| AE | FFHWAE |MassLoss| Residual %
Sample Mass OoCV Mass oCVv OoCV Other
No. g N /g N 1% /% Event
1CYCSEA T
001 | o OCERAL | 546068 | 4.10 | 54.6101 | 411 0.00 | 100.00 | ©
ICYCSER T .
002 | o CERL 1543035 | 4.10 | 543074 | 411 0.00 | 100.00 | o
1CYCTERT A
003 | o CEERE 1547313 | 400 | 547340 | 412 0.00 | 100.00 | ©
ICYCR4A R R -
004 | o aiCERAT L |54.7315| 4.10 | 547349 | 411 0.00 | 100.00 | o
005 | CEERe o |sa7952| 410 | 547984 | 411 0.00 | too.00 | o
006 | ,plCIRERE o |54.8919 | 412 | 548941 | 410 0. 00 99. 51 0
007 | ,00CRARS - l54.7632| 412 | 54.7678 | 410 0.00 99. 51 o
008 | L ZOCEERE | 547913| 412 | 54.7951 | 4.09 0. 00 99. 27 0
009 | o RCNCEERE 1550306 | 4.11 | 550343 | 4.09 0.00 | 99.51 0
010 | jpllcicedmt 1547730 | 411 | 547762 | 410 0.00 | 99.76 | o
j-T:gEliThis space intentionally

Bk LR V-RA DAk R-aKE F-RK 0-Riihk. RS, LK. LHR. ARX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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B5 KRR B S AR i
No. ¢ Name of Test Items Shock
. ﬁg,;yi,ié R AT Before ‘Lj‘i’ﬁ)é After FERE %‘]%‘J@Eﬁ H A
%5 Sample Status BE | FHRELE RE FF34-4, /% | Mass Loss | Residual WNE
Sample Mass ocv Mass ocv oCV | Other
No. /g A% /g AY % /% Event
01 | o AR 546101 | 411 | 54.6092 | 411 0.00 | 100.00 | ©
02 | o GERRR | 543074 | 411 | 54.3062 | 411 0.00 | 100.00 | o
003 | o EERE | 547340 | 412 | 54.7320 | 4.12 0.00 | 100.00 | o
004 | olARR 1547349 | 411 | 547327 | 411 0.00 | 100.00 | O
005 | oy lGEERR | 547984 | 411 | 54.7966 | 411 0.00 | 100.00 | O
006 | plOCRERG 1548941 | 410 | 54.8920 | 4.09 0. 00 99.76 | o
07 | g ZCiCEERE 5y 7678 | 410 | 54.7624 | 410 0.01 | 100.00 | o
008 | plClARE | 547951 | 4.09 | 54.7916 | 4.08 0.01 99.76 | ©
000 | plCloARe 55,0343 | 4.09 | 55.0331 | 4.09 0.00 | 100.00 | o
010 | p lOCEARL | 547762 | 410 | 54.7758 | 4.09 0.00 99.76 | o
) ‘FZ’E i This spalc:ftinbtalntkionﬂﬂy

i, LR V-RAR DR R-AEE F-A2 K O-FitiR. RRA. LMK, A, LARK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 5 #R R B L AR SR o

No. Name of Test Items External short circuit
Sample No. Sample Status ) C Other Event

001 1CYéC§gﬁyé§1§ged 57.0 o

002 ICYéCEgﬁfréﬁ;Eged 57.3 0

003 1CYéC;Eﬁ$§$ged 56.9 0

004 ICY(IZCIZﬁiEjﬁaEEged 57.0 0

005 1CYéC§ﬁﬁ§%§1§ged 56. 4 0

006 25C\2{(530§5ﬁ?§1§ged 5T.1 0

007 25c§gcggﬁfz\i§ged 57.6 o

008 25C§2(g6;(1ﬁ3§§1§ged 56.7 o

009 250\?%%5%??1;2% 57. 4 0

010 25C$2C§g§yéﬁ;ﬂrged 57.5 0
R |This space intentionally left

blank

3. DRIk R FARK 0Lk, AKX, BREk.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A 6 RRAA LA |k
No. Name of Test Items Impact
T BakA HeiORHRE .
Sample No. Sample Status Max. EX'“’vm/ﬁtlcTemperatur.: Other Event
011 1CchCY5C0°/f ngfity 25.8 0
012 LCYC 508 Capacity 26.5 o
013 1cylccy5coeff3 Ogﬁa?f:a%ity 26.2 o
out 1CY1CC Y5CO°/? Oégffity 26.7 o
015 1CYlCCYSCO9{? Oc%ff ity 26.5 0
o6 25c2\{5cC Y5C00/05 9§a§fity 26.3 o
> ==
or 25, Carty 26.5 o
EAe=2
018 s5ee S (ggafity 26. 2 °
o it e 2.3 S
020 Bl 6o Canacity 26.3 S
Eij:géfa This space intentionally left

blank

i DR F-RK 0-LAHR. LEK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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.2 . KA B 4 AR jol ik

No. Name of Test Items Overcharge
HehT kA Hnz
Sample No. Sample Status Other Event

021 1CYéngﬁ?§iged ©

022 1CY(1:Clelﬁj§§1;Erged ©

023 lCYécgﬁﬁfﬁiged ©

024 1CYéC§§§$§1iged ©

025 25C\2{?:C§ﬁﬁ$§;%ged ©

026 25C$2C§Sﬁ?§1§"ged 0

027 25&?1%?? ﬁ?rged i

028 2505?6}‘%%? ?x:iged P
LR This space intentionally left blank

&ix: DR F-AEZK 0- MRk, FAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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53 ‘ O TLEL L
No. Name of Test Items Forced discharge
T HRKE HIE
Sample No. Sample Status Other Event
029 1CYC 11*‘?1(:1?%11] fcflarged o
030 1CYC 1lgflciiaér§i)fcf‘arged O
031 1CYC ﬁ:cjfff%’iﬁi(c?arged O
032 1CYC %:fl%%ffcf‘arged 0
033 o s i?%iffcfarged o
034 1CYC lfgt}’lcl?f%iﬁi(cfarged o
035 1CYC l[ifﬁ%%fc?arged 0
036 1CYC 1I<‘C\§]Cl§%§iﬁé(c[l?argcd 0
037 1c¥¢ %Jl%%%i%cfarged 0
038 1cYC chfﬁij%Ec?arged 0
039 B 5151}5173%3] z(cflarged Y
040 25CYCZE;JC\flCl§j:édéiﬂslc[Earged 0
041 25CYC2 SISquCljffjﬁjj fc?arged o
042 5B B 1j;njfffc?ar ged 0
043 25CYCZSFC13{1C 15—;:%1%cfarged Y
044 25CYC2 515551%5%21?“%1 0
045 25CY(IZSIEL?1Cl;§E%E(CFEarged O
046 25CYCZSF(‘:1?1CI?E%ECrEarged 0
047 ZSCYC2 5}51? ffj%ffcfarged O
048 ZSCY(é2 SFCL}IICIJ?E%i)Lfcfarged 0

&ii: Dtk F-ALK O0-TLMik. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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